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WEBRLARBHR  FTEH LSBT HRAF
Company Name XIAMEN JAYSUN SEMICONDUCTOR CO., LTD.
shown on Report

o Hk AR I AR SR AL TR IX FRER B 501 5
Address NO.501,HUANZHUROAD,NORTH INDUSTRIL PARK,JIMEI

DISTRICT, XIAMEN,FUJIAN,CHINA

DU MR R i B i 5 B ol BB R 4R AR

The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FEdh 2 F% Sample Name Y8 rE R STANNUM WAFER(BACK VAPOURED WITH STANNUM)

FE 5 45 Part No. —REFE

R4 % Material FE R RE

FE s FE S H 2023.12.18

Sample Received Date Dec. 18, 2023

FE Sl H A 2023.12.18-2023.12.22

Testing Period Dec. 18, 2023 to Dec. 22, 2023

T E R LARYEZ FER, XFFTHRsc BE S 8% (Be), 8h(Sh), BE(P), /STRIA+ k¢

Inspection & T

(HBCDD), 2= % ¥ ki 2 (PFOS), & FIR(PFOA), ZLBfiE1T I,

2ARIEZ TR, XTI ACHE A HIER(S), =S AL T H(Sh, O5 )HEAT I

e

Test Requested 1.As specified by client, to test Beryllium(Be), Antimony(Sb), Phosphorus(P),
Hexabromocyclododecane (HBCDD), Perfluorooctane Sulfonates(PFOS),
Perfluorooctanoic Acid(PFOA), Red phosphorus in the submitted sample(s).
2.As specified by client, to screen Sulfur(S), Antimony trioxide (Sb, Oz ) in the
submitted sample(s).

LI 4K 8 S B 25 3R HZ .
Test Method/Test Result(s)  Please refer to the following page(s).
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KM KIE Test Method
W T H W7 % M A%
Tested Item(s) Test Method Measured Equipment(s)
2% US EPA 3052:1996 & US EPA
6010D:2018
i Berylli B ICP-OES
AEEUNUGD Refer to US EPA 3052:1996 & US EPA
6010D:2018
%2 US EPA 3052:1996 & US EPA
6010D:2018
& Anti Sb ICP-OES
LN Refer to US EPA 3052:1996 & US EPA
6010D:2018
%2 US EPA 3052:1996 & US EPA
6010D:2018
% Phosphorus(P ICP-OES
AR TS Refer to US EPA 3052:1996 & US EPA
6010D:2018
NIRRT %% Hexabromocyclododecane
IEC 62321-9:2021 GC-MS
(HBCDD)
%% EN 14582:2016
i Sulfur(S) * i IC
Refer to EN 14582:2016
SR b lifig Perfluorooctane
CEN/TS 15968:2010 LC-MS-MS
Sulfonates(PFQOS)
A% R Perfluorooctanoic Acid(PFOA) CEN/TS 15968:2010 LC-MS-MS
22 US EPA 3052:1996 & US EPA
=S AL Antimony trioxide 6010D:2018 e
(Sh, O3 )* Refer to US EPA 3052:1996 & US EPA
6010D:2018
%2 GBIT 6040-2002, GB/T 9722-2006, GB/T
17359-2012, EPA 6010D:2014 ICP-OES, PY-GC-MS,
211 Red phosphorus
Refer to GB/T 6040-2002, GB/T 9722-2006, GB/T FTIR, EM
17359-2012, EPA 6010D:2014

Hotline:400-6788-333
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P45 R Test Result(s)

5B Result
WRITH Tested Item(s) n%OOl ! ik HER MDL
# Beryllium (Be) N.D. 2 mg/kg

ZE 3 Result
IR Tested Item(s) ”%O e Jr kR MDL
& Antimony (Sb) N.D. 5 mg/kg

Result

BRI Tested Item(s) %%001 Jr K R MDL
f# Phosphorus (P) N.D. 20 mg/kg

ZEH Result
WRILE Tested Item(s) n%om . FHERHER MDL
INIRAA ke

N.D. 20 mg/k

Hexabromocyclododecane (HBCDD) ma/a

58 Result
WRIAE Tested Item(s) D%Oofsu R R MDL
fiit Sulfur (S) * N.D. 50 mg/kg

Result

R H Tested Item(s) %%001 AR R MDL
e KRR Perfluorooctane D T
Sulfonates (PFOS) . ' 9a

58 Result
WRITH Tested Item(s) n%om ! FiEk R MDL
(%*iiﬁ)@ﬁ% Perfluorooctanoic Acid NI 0.010 mg/kg

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 ymplaint E-mail:complaint@cti-cert.com
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. 253 Result .
AT H Tested ltem(s) “%0 " JroHRtH B MDL
AL 8 Anti trioxid
A4 —%f Antimony trioxide NI 6 ma/kg
(Sb, O3 )*
ZE 3 Result
PRIFE Tested Item(s) D%OOl FrYERH PR MDL
Z17% Red phosphorus N.D. 500 mg/kg
FE R ALHEIR Sample/Part Description
JF'5  CTIFEaID  $iiR
No. CTI Sample ID  Description
1 001 O CREARIINRD
Chip(Tested as a whole)
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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ST, B, BRI DERTA.

-HREETFR, BREEE—PRS, HRBENR, WS RAREEN R & T
—ME—M RN SR,

-* = ZINE BRI 45 R R TR KRS R R .

-N.D. = REH (M T 754 H IR)

-mg/kg = ppm= H i3 —

The sample(s) had been dissolved totally tested for Beryllium, Antimony, Phosphorus.

-The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by
current equipment and technology.

The result(s) shown on this report may be different from the content of any homogeneous
material.

-* = The test result of the item is converted from the test result of certain element.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

FREFRBEERERT . B¥E DUVABRERES . AV=RBREERA.

ARG T RS (R %5 A2230665166102001E)FAE MK T MR B “BlH(As)”. ARIRE=
BRI G A2230665166102001E, HARERKZ A, FRRE A2230665166102001E 1E % .
The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

This testing report deleted tested item(s) “Arsenic(As)” based on the original report of No.
A2230665166102001E. This testing report displaces the original one which was invalid since
the date of this testing report released.

\8 il 470 1008 N
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KrRAE Test Process
1. 7NEH+ %% Hexabromocyclododecane (HBCDD)
WEERTEES FIA HILI R 3B RS
Weigh le and pl — Extracted with —
€187 Sammple and place Hractee Wl Concentrate the extract
it in a thimble organic solvent
H GC-MS 4t A LA E# HBERBERETFERA
— Make up with K Transfer the extract into a
Analyzed by GC-MS . .
organic solvent volumetric flask
2. % Sulfur(S)
PR R T A . fE B
Weigh and place sample ina | —, — Combust the sample in
Fill the bomb with oxygen '
sample cup of bomb oxygen bomb

I

i IC 23 #r
Analyzed by IC

[A—
h—]

K ER
Make up with

ultra-purity water

—

PR R MR E F E A
Transfer the sample solution

into a volumetric flask

3. &8 FE LM (PFOS)Perfluorooctane Sulfonates(PFOS), 4%.3#(PFOA)Perfluorooctanoic

Acid(PFOA)

FE Al ] £

Sample preparation

{ik A HILI7 7R 75
AR
Extracted with organic solvent
in an ultrasonic equipment

AR

Concentrate the extract

FH LC-MS-MS 4 #it

Analyzed by LC-MS-MS

J

FANETES
Make up with

organic solvent

—

HRERRNEEERAN
Transfer the extract into a

volumetric flask

(7]
o
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4. 4% Beryllium(Be), £ Antimony(Sb), %% Phosphorus(P), =&k —%#f Antimony trioxide (Sb, O3 )

FTW R
Page 7 of 8

7 TR TH R AP o I R R
Digest sample in microwave
digestion oven

FREHF T R IH AR EF S5 h
Weigh sample and place itina
microwave digestion vessel

AN 7 T)
Add digestion reagent

) —>

BB AR A R
Y ik A FE ] B s
. . Dry Ashing/ ,
] ICP-OES FETKEE lllcyl' Shng Residue L
L ¥ ] Alkali Fusion/ i i
Anal (: Make up with Acid Dissolution <:
alyzed by Lo ‘ Filtrati
ICP-OES deionized water ttration
= R
R
Solution
5. 4L8% Red phosphorus
21 il )
Red phosphorus test
v : v

ICP-OES Il ik,
ICP-OES test

PY-GC-MS ik,
PY-GC-MS test

& YES

o
Z
o)

+

FTIR iM%
FTIR test

I T EEHL

Solvent extraction

Hotline:400-6788-333  www.
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FTIR/EM Il ist,
FTIR/EM test

L 2

Y

S3 AT

¥

EM 4t
EM test

A

Analysis result

v
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Report

cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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I

Photo(s) of the sample(s)

75 B Statement:

1.

2.

RO & oAb e N5 <L & AR & T 5% 5 0

This report is considered invalid without approved signature, special seal and the seal on the perforation;
T&%?ﬁ%’&ﬁ?%%ﬁ&ﬂﬁhﬁ\ FEG RS S g IR AL, AR R SR A BT, CTI R SEH S
s

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CTI hasn’t verified;

AR5 G I 5 R AR 52 AR i £ 5T 5

The result(s) shown in this report refer(s) only to the sample(s) tested;

BB AU, 5SS I8 ILAC-G8:09/2019 / CNAS-GLO015:2022 i i fij Hi432 (w=0) et M k47
5411 5E; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

RE CTI i FE, MG E AR

Without written approval of CTI, this report can’t be reproduced except in full;

AR S RSN E ST R R ER, T O

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*kk ?&%%;ﬁ *kk
*** End of Report ***
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